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Supporting treatment algorithm for
Sarcoidosis

The figures below outline a comprehensive treatment algorithm for Sarcoidosis aimed at
addressing the different treatment approaches after thorough review of medical and
economic evidence by CHI commmittees.

For further evidence, please refer to CHI Sarcoidosis full report. You can stay updated on the
upcoming changes to our formulary by visiting our website
at https://chi.gov.sa/AboutCCHI/CCHIprograms/Pages/IDF.aspx

Our treatment algorithm offers a robust framework for enhancing patient care and
optimizing treatment outcomes across a range of treatment options, holding great promise
for improving healthcare delivery.



https://chi.gov.sa/AboutCCHI/CCHIprograms/Pages/IDF.aspx

Pulmonary Sarcoidosis |

Asymptomatic |

Follow with PFTs |

Minimal symptoms
eg. cough

|

Inhaled corticosteroids

Mo response, consider oral
steroids

“Where prednisone is indicated, an equivalent dose
of corticosteroids (i_e. methylprednisolone) could

also be used.

+Cytotoxic drugsinclude: methotrexate,
azathioprine, mycophenolate and leflunomide.
+44nti-THF therapy includes infliimab and

adalimumahb.

+++ IFunresponsive or intelerant of anti-TNF agent,
Acthar gel or rituximab may be considered,

I Moderate disease

Severe disease

Parenchymal lung disease, PFTs
below nermal, and/or Dyspnea

Evaluate for pulmonary
hypertension

Begin Prednisone®
20-40 mg daily

| Only one present |

| Two or more present |

| Consider steroids

| Follow at least 3 months ‘

Begin Prednisone®
20-40 mg daily

Taper dose over next
3-6 months

| Prednisone® < 10mg daily |

| Continue prednisone |

Prednisone® = 10mg daily
or toxicity

Add cytotoxic
drug+

If no response consider anti-

TMF therapy++
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‘ Cardiac Sarcoidosis

I

[
‘ Holter to evaluate for ‘

Echo to assess LVEF

|
| , |

arrythmias
]
I |
Megative Postitive ‘
Repeat Echo/Holter in Evaluate for
6-12 months |CD/Pacemaker

*Where prednisone is indicated, an equivalent dose
of corticosteroids (i.e. medrol) could also be used.
+Cytoxic drugs include: methotrexate, azathioprine,
mycephenolate and leflunomide.

+ 4+ Anti-TNF therapy includes infliximab and
adalimumak.

LVEF =50% - LVEF =50%
Maximize therapy for | | Repeat Echo/Holter in
CHF 6-12 menths

Evaluate for ICD —

Treat prednisone®
=30mg daily

Taper slowly over next
6-12 menths

I
| 1

Prednisone® < 10mg daily Prednisene® = 10mg daily

Continue prednisone®

alone

I I
Add cytotoxic drug
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Ocular Sarcoidosis

Dry eyes

Anterior uveitis

Wetting agents and
evaluate for active
granulomatous disease

Topical prednisone®
cycloplegia

Posterior or pan uveitis

Oral prednisone*
Periocularor
intravitreal steroid

l

Response: Continue

“Where prednisone is indicated, an equivalent dose
of corticosteroids (i.e. methylprednisolone) could
also be used.

+Cytotoxic drugs include: methotrexate,
azathioprine, mycophenolate and leflunomide.
++Ant-TNF therapy incudes inflikimaby and
adalimumab.

+++ Ifunresponsive or intolerant of anti-THF agent,
Acthar gel or rituximab may be considered,

Mo response: Oral
prednisone® or
periocular steroids

Consider adding
cytotoxic drug+

Consider adding
cytotoxic drug+

Mo response or side
effects. Add/switch
cytoticdrugs+,
Consider anti-TNF
therapy++
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| MNeurosarcoidosis |

Peripheral Facial (7th}
cranial nerve
weakness

|
|

| Prednisone® 20-40mg daily |

| Taper over 1-6 months |

Weakness resolves:
discontinue prednisone®

| Relapse of disease |

~| Mild to moderately
disabling disease

Prednisone®
20-40mg daily

44 Severe disabling disease

Anti-TNF therapy++ or
IV methlprednisolone

Selected patients: prednisone®

Beneficial response: slow
Prednisone™ taper

Poor clinical response
or deterioration

plus cyclophosphamide, CSF
diversion, CNS radiation, or

Mo relapse: continue slow
prednisone® taper

Successful prednisone®
taper to £ 10mg daily

Relapse: Increase

[

prednisone® dose and %
add/alter cytotoxic drug+

Poor clinical response:
Consider anti-TNF
therapy++ or IV
methylprednisolone

Good clinical response:
slow prednisone® taper.
Ultimately, slow cytotoxic
drug+ taper

surgical debulking

“\Where prednisone is indicated, an equivalent dose
of corticosteroids (i.e. methylprednisolone) could
also be used.

+Cytotoxic drugsinclude: methotrexate,
azathiopring, mycophenaolate and leflunomide.
++Anti-THF therapy includes infliximab and
adalimumab.

+++ [funresponsive or intolerant of anti-TNF agent,
Acthargel or rituximab may be considered
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‘ Cutaneous Sarcoidosis

| Specific lesions

|

Cosmetically
unimpartant

Mo treatment of skin
lesions required

Fwhere prednisone is indicated, an equivalent dose
of corticosteroids (i.e. methylprednisolone) could
also be used,

+Cytotoxic drugs include: methotrexate,
azathioprine, mycophenolate and leflunomide,
++anti-THNF therapy includes inflikimab and
adalimumab.

Cosmetically
important

Nanspecific (non

granulomatous disease)

I

Mo treatment of skin
lesions required

—l A few lesions Ii

Try topical therapy
(creams/injections);

systemic therapy if fails

]

—| Several lesions Ii

Systemic therapy: prednisone®,
hydroxychloroguine, cytotoxic
drugs+, tetracycline derivations

—| Lupus pernio

|

Systemic therapy:
prednisona®

If toxicity/failure of the
abovetherapy: add

If above therapy fails:
anti-TNF therapy++

If the above therapy is
inadequate: anti-TNF

hydroxychloroguine
and/or cytotoxic drug+

therapy++, possibly with
methotrexate
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